herkules

VLAOS

M0956
4/5/2018

OWNERS MANUAL | %]

INSTRUCTIONS

This manual contains important information concerning the
installation and operation of the automobile lift listed above.
Read manual thoroughly and keep for future reference

Herkules Equipment Corporation

M0956 (VLAO5 Vehicle Air Lift) Herkules Equipment Corporation.xlsx

248-960-7100

2760 Ridgeway Court
800-444-4351

Walled Lake, MI 48390-1662 USA
Fax 248 960-7109

Patents USA 7070167 4793369, 4960142, 5174317, 5193561, 5485860 Canada 1299468 & Patents Pending

website: www.herkules.us

Made in the USA

e-mail: info@herkules.us

Therkules

Page 1 of 15



Table of Contents

AT Vg 11T 1= 2-4
15121 F=Y o o PP PP 5
L3103 o 6
L 7T - o o 6-7
MaINTENANCE INSITUCTIONS ..ttt it ettt ettt ettt e ettt ettt e ettt et ettt ettt e et et et n et et n et e e e e et e e et e enens 7
LI (081 0] 5] o o 11T 8
Lo TS0 I Y01 | P 9
(@20 1o [T G 1= Yo 11| 10
[T = YT T TS Yo 1= 0 - T 11-12
STt 1= 0 3= Lo TP PPUPPPPTPPIN 13
Lo TU gL T aTo T T = oY= o L 14
1T (=N 15
Warning Symbol Caution Symbol
This symbol alerts you to the possibility of serious This symbol alerts you to the possibility of damage to or
injury or death if you do not follow the instructions. destruction of equipment if you do not follow the
instructions.

Serial Number

herku Ie§ PATENT NUMBERS

This product has patent protection under
one or more of the following patent numbers:

Model Number

7070167, 5485860, 5193561, 5174317
4960142, 4793369, 1299468
and Patents Pending

Purchase Date

DiStI’ibUtOl’ website: www.herkules.us 1002742

Limited Liability Warranty

The limited liability warranty applies to the pneumatic chambers of our Herkules lifts and to the initial user against defective
materials for a period of five years from the proof of purchase date. The limited liability warranty applies to other
components of our Herkules lifts to the initial user against defective materials for a period of one year from the proof of
purchase date.

This warranty does not apply to equipment damaged from accident, abuse, overload, misuse, negligence, improper
installation, abrasive or corrosive materials, or shipping damage.

In the event of failure, the defective item must be returned, freight prepaid, to the Herkules manufacturing plant for repair
or replacement. If repairs are required Herkules will not be liable for these repairs to take place in the field regardless

of the application. Proof of purchase and date of purchase must be confirmed. An RGA number (Return Goods
Authorization) and written approval from Herkules must be obtained before any goods can be shipped to Herkules.

We reserve the right to determine whether the cause of failure is due to defective material, normal wear, and/or other
causes.

There are no warranties which extend beyond the description on the face hereof. Herkules disclaims any
warranty of merchantability or fitness for a particular purpose in connection with the Buyer’s purchase
of any Product under this agreement. Damages are limited to the sales price of the Herkules system.

The terms and conditions herein represent the entire agreement between Herkules and the Buyer.
Any prior / future representations do not apply.

Therkules Page 2 of 15



Tags - Operating Instructions

FNWarning:
This symbol alerts you to the possibility of serious injury or death if you do not follow
the instructions

PN\ Caution:

This symbol alerts you to the possibility of damage to or destruction of equipment if
you do not follow the instructions.

I. Tag - Danger stickers

DANGER

If lift is utilized for overhead vehicle work then four quantity
jack stands must be put in place to help support vehicle.
Operators not allowed under lift without the use of jack stands.

Do not put hands Do not work Do not stand,

A DANG ER or feet under top. under lift without sit or ride on

maintenance lift.

To avoid bodily injury. read all device

instructions before operating
or servicing lift.

Il. Tag - Operating Instructions (P/N 1006355) Front

s “
" ™
= E n Ko n ., Hherkules  "Ww-enkon.pro www.herkules.us 1-800-444-4351

GENERAL OPERATING INSTRUCTIONS

1 The equipment is designed solely in accordance with buyer's specifications and technical operating
parameters. By using the equipment, buyer acknowledges and agrees that it has inspected the
equipment; is satisfied that the equipment is of the size, design, capacity, description and manufacture
selected by buyer; compliant with buyer’s specifications and technical operating parameters; and solely
fit for its intended purposes. Buyer acknowledges and agrees that the manufacturer shall not be liable
to buyer, or any operator, for any injury, loss, damage, or expense of any kind or nature caused, directly
or indirectly, by the use, operation, or maintenance of the equipment which has been modified or is
otherwise not in compliance with the equipment specifications and technical operating parameters, and
buyer agrees to indemnify and hold the manufacturer harmless from any such claims.

2 Read and understand all warnings, cautions, and instructions in the manual and tags before operating
equipment.

3 Inspect equipment prior to use; repair or replace damaged or broken components. Keep system
lubricated for proper function.

4  This lift is designed and engineered to be operated at a predetermined amount of duty cycles per day as
specified in the manual or the Herkules approval drawing.

5 This lift is designed and engineered to be exclusively center loaded unless otherwise specifically
specified in the manual or the Herkules approval drawing.

6 Secure loads to lift in order to prevent moving or tipping of load.

7 Install lift system only on flat, level surfaces as noted in the installation instructions. If improperly
installed, lift system is subject to excessive wear, reduced life span, and lift failure.

8 Do not operate lift until unit has been correctly installed and adjusted as described in the manual.

9 Ensure proper function of safety and maintenance devices regularly.

10 See manual for proper use of maintenance stops.

11 It is the responsibility of the owner/operator to maintain legibility of all safety and instruction labels.

12 Herkules is not responsible for any personal injury or property damage resulting from owner/operator
failure to follow instructions, cautions, and warnings.

13 See additional operating instructions, cautions, and warnings tags.

\_ Warnings and Cautions — see other side of tag 1006355 )

Therkules Page 3 of 15



Tag - Operating Instructions (P/N 1006355) Back

[+2] aOhWNR

0~

-

4 N\
f E n Ko n ., Therkules www.enkon.pro www.herkules.us 1-800-444-4351
A CAUTION
1 Keep clear of lift while in motion.
2 Do not operate lift while person(s) are on lift, unless it is a Herkules-engineered operator lift.
3 Use only manufacturer-provided replacement parts.
4 Maintenance stops are used for external lubrication maintenance only, lift must be unloaded.
5 Do not exceed rated load capacity.
6 This lift system was designed for a specified application. Personal injury and/or property damage may
result if used outside of the original specification.
7 If this lift system is used outside the specification, it may not include all appropriate safety devices for

your application. Compliance with all federal, state, OSHA, and local laws or codes are the responsibility
of the end user.

Lift can fail if damaged, misused, or overloaded. Use only if trained.

Death or injury can occur from improper use or care.

Inspect before use and observe rated load to avoid death or personal injury.

Always keep lift system free of all obstructions and debris.

Non-portable systems must be anchored to the ground with proper lag bolts; failure to do so could cause
system to tip or fall, resulting in serious injury, property damage, or death.

Never, for any reason, put limbs or other body parts inside the lift unless safety/maintenance stops are
properly engaged and overhead rigging is used.

Do not alter or modify any part of equipment.

Never use a damaged lift. Immediately remove damaged lifts from service until repairs are made.

Operating Instructions — see other side of tag 1005355_))

Tag - Operating Instructions - Air (P/N 1006356)

4 N\
- ™
= E n Ko N. mherkules  WWw-enkon.pro www.herkules.us 1-800-444-4351
1 See general operating instructions, cautions, and warnings tag.
1 Do not use an air supply with pressure exceeding 120 PSI.
2 Do not continue to push control lever after lift is fully raised, even though safety valve will prevent over-
inflation of air bag.
3 Always use a clean, dry air supply that is properly filtered and regulated.
1 Do not modify the pressure relief valve system.
2 Replace the pressure relief valve with a Herkules-supplied valve annually.
3 Regularly inspect air bags and valves for damage. Damaged components could cause sudden failure
of the lift system. Worn or damaged components should be replaced immediately with manufacturer-
provided parts. 1006356
. J

Therkules Page 4 of 15



Installation

STEP 1
Locate lift on a level surface in a position most convenient for the loading and unloading of vehicles.

Obtain 1/2 NPT connector compatible with the quick disconnect on your shop air line.

NOTE: Connector not supplied with lift.

STEP 3
Install hose to 1/2 NPT hose barb on foot control valve assembly (see fig.1).

STEP 4
After connecting your shop air line to 1/2 NPT hose barb test for proper operation.

NOTE: Must use clean, dry air only. Herkules recommends using a filter/regulator.

fig.1

Therkules Page 5 of 15



Duty Cycle

I Lift Cycle Rating:
This lift is rated for 1 - 5 cycles per day maximum. For high cycle usage warranty does not apply.

1. Duty Cycle:
This lift is rated for approximately 7,000 - 10,000 cycles between repairs (MTBF). This lift is not rated for high duty cycles.
Items that will need repair may include: 1) air bag, 2) safety ratchet, 3) scissors, 4) pivots, and 5) valves.

For heavy duty scissor lift systems that requires little maintenance Herkules recommends our Herkules Ball Screw or Belt
Drive Scissor Lift Systems. These lift systems are designed and manufactured for high duty cycles and long life.
Herkules recommends our electric Ball Screw or Belt Drive lift system for high cycle applications.

Operation

Check the weight of the vehicle to be sure that it does not exceed the rated load capacity of the lift: 6,000 Ibs.

Position the vehicle over the lift so that it is approximately centered by weight over the center of the lift. Once the vehicle
is in the desired position, set parking brake.

Insert cross bars - QTY 2 - onto the lift. Position cross bars under the vehicle manufacturer's recommended lifting
points. (See Fig. 2)
The cross bars should be oriented with the center web pointing down and the "U" of the channel facing up.
Position rubber blocks at each end of the cross bars under the vehicle lifting points.

NOTE: Do not exceed the rated load capacity of the cross bars: 2,500 Ibs.

~ 85

28,5 ~— 13.0 —

\\
N\

/ 74.5

MIRRRIITHIHHiiy

‘A CROSS BARS AND RUBBER
BLOCKS CAN BE MOVED TO

ACCOMMODATE PICK UP
fig.2 POINTS IN THE INDICATED

Therkules Page 6 of 15



To raise the lift, move the lever of the hand controller assembly into the UP position. Hold the lever in the UP position
until vehicle has reached the desired working height, then release. The mechanical safety arms will automatically
fall into position as the lift rises.

Do not continue to push the control lever after lift is fully raised, even though safety valve will prevent
over-inflation of air bag.

NOTE: Check the stability of the vehicle during the lifting process, and when vehicle is at desired working height.
If vehicle is unstable, immediately stop the lifting process, slowly lower the lift and reposition cross bars.

STEP 5
To lower the lift, move the lever of the hand controller assembly into the DOWN position. Hold the lever in the DOWN
position until the lift is completely lowered and the vehicle's wheels are on the ground. The mechanical safety arms
will swing up during descent.

NOTE: Check the stability of the vehicle during the lowering process. If vehicle is unstable, immediately stop and
diagnose the issue before continuing to lower the lift.

STEP 6
Once the lift is completely lowered, remove the rubber blocks and cross bars. Drive the vehicle clear of the lift.

Maintenance Instructions

STEP 1
Check clamps and hose connections periodically for tightness to prevent air leakage.

STEP 2
Make sure all moving parts are clean and unobstructed by foreign objects.

STEP 3
Clean filter element every 3 months if applicable.

STEP 4
Grease and oil pivot points once every 3 months.
Lubricate daily if lift is in high cycle application.

STEP 5
Use 90-weight gear lube (SAE 85W 140 EP) to lubricate the pivots and shafts once every 3 months or as needed.

STEP 6
Lubricate lock mechanism pivot points every 3 months or as needed.

STEP 7
Use overhead rigging when any maintenance beyond external lubrication is required.

Therkules Page 7 of 15



Troubleshooting

Problem Possible Solution
Lift will not go up 1 Check that air inlet is connected to the controller.
2 Check to ensure lockout is not engaged (if purchased as option).
3 Check air hoses to ensure no kinks or cuts in the line.
4 Check to ensure no debris is preventing wheels from rolling in track.
5 Check regulator gauge is set to minimum of 80 psi (if purchased as option).
Lift is making a hissing noise 1 Check all air lines to ensure they are properly connected and

no leaks are occuring.
2 Check pressure relief valve.
If pressure relief valve is "leaking" lower lift immediately. The air bag

is in a state of over pressurization.

3 Check air bag for cuts or holes.

Lift is making a squeaking noise 1 Lubricate center joints and wheel tracks.

Therkules Page 8 of 15



Parts Layout

Part # Description Quantity Units
17025 BOTTOM FRAME ASSY 37.28 X 46 1 EA.
17027 SCISSOR INNER WELDMENT C#D 32.76 X 44 1 EA.
17026 SCISSOR OUTER WELDMENT A#B 34.96 X 44 1 EA.
1008010 TOP FRAME WELDMENT 38.5 X 60 1 EA.
1007868 WHEEL 1.565 OD X .765 ID STEEL 4 EA.
1002731 BLOCK WHEEL STOP FOR A1050 2 EA.
1001481 COTTER PIN 5/32 X 1.25 ZINC 2 EA.
1002626 TUBE 1.244 OD X .75 1D X 2.10 CRS 2 EA.
1002473 WASHER FLAT 30D X 1.313IDX.1Z 2 EA.
1008018 SPACER 3/4 IPS X 0.87 ST 2 EA.
1008019 SPACER 3/4 IPS X 1.37 ST 2 EA.
1008020 SPACER 3/4 IPS X 1.98 ST 4 EA.
12125 BOLT ASSY DRILLED FOR V-960 2 EA.
1001480 NUT SLOTTED HEX 5/8-11 Z 2 EA.
009-125 WASHER 2 OD X .8125 ID Z 3/4 USS Z 4 EA.
83F BOLT HEX 1/2-13X1GD5Z 4 EA.
1000624 BOLT FHSC 1/2-13 X 3/4 BLACK 1 EA.
1001193 WASHER LOCK 3/4 4 EA.
1002672 BOLT HEX 3/4-10 X 5-1/2 GD5 ,SHLDR 3-3/4" MIN. Z 2 EA.
1003386 BOLT HEX 3/4-10 X 6 GD5 Z 2 EA.
85H WASHER LOCK 1/2 Z 4 EA.
1005454 NUT LOCK 3/4-10 BI-WAY Z 4 EA.
1007994 BOLT HEX 3/4-10 X 8 GD 8 2 EA.
18371 AIR BAG WELDMENT DBL W/1/2-13 TAP 1 EA.
17034 TEE ASSY 1/2 X 3/4 NPT X 3.5 BAR 1 EA.
17024 CONTROL FOOT ASSY LIFT W/ NP EXH 1 EA.
100-332 HOSE 1/2" PUSH TO LOK 188 IN.
1007992 CROSS TUBE WELDMENT ALUMINUM 2 EA.
800-105 BLOCKS 120 X 100 X 80 MM 4 EA.
1006206 STICKER DANGER NO HAND/LEG UNDERTOP 2 EA.
1004277 STICKER ENKON 1-800 2.75 X 9.5 2 EA.
1006222 STICKER MAXIMUM CAPACITY 6000 LBS 2 EA.
1009264 ENKON SERIAL TAG 1 EA.
1006355 TAG OPERATING INSTRUCTIONS (GENERAL) 1 EA.
1006356 TAG OPERATING INSTRUCTIONS (AIR) 1 EA.
1006323 STICKER BOX MODEL & SERIAL 1 EA.

Therkules

Page 9 of 15



Controller Layout

P~

e ™

SRWAC I / o
/

O ®© O

A vy

| ©

ID Part# Description Qty Units
1 59A PLUG HEX 1/2 NPT BRASS 1 EA.
2 84 NUT HEX 1/4-20 Z 2 EA.
3 85 WASHER LOCK 1/4 Z 2 EA.
4 754 VALVE FOOT P5 POS3 SC OC 1/2NPT 1 EA.
5 10071 CONTROL MNT WLDMNT FOOT SNG 1 EA.
6 100996 BOLT FHSC 1/4-20 X 1-3/4 BLACK 2 EA.
7 1001602 VENT BREATHER 1/2 FOR LIFT CONTROLS 2 EA.
8 1003586 HOSE BARB PTL 1/2 X 1/2 NPT 2 EA.
9 1006365 STICKER LIFT UP/DOWN BLK IND. 1 EA.
10 1006355 TAG OPERATING INSTRUCTIONS (GENERAL) 1 EA.
11 1006356 TAG OPERATING INSTRUCTIONS (AIR) 1 EA.

NOTE: Entire controller assembly is part number 17024,

Therkules Page 10 of 15



VLAO5 DRAWINGS

SO0

) PLOT/ST/8

“TAMYINN 38 AYW ONV Q3UBHONd
SINOLLYH0440 INIWAINDT STMHEH 40

SOYIA oy
AV M I1DHIA

SISARYH o
mjieyx

A | VSIS
" ] - SN0

NOISSIA3d N3LLIM IHLINOHUIM FIOHM ¥ SY
30 13¥4 NI NOILINQOY43d ANY NOILYO4I0D
ININAIND3 STIRIH 40 ALYIA0Nd 3108 1L
§11° A4V 1314dOdd ONY TYIINIQHNOD HIOg §|
ONIMYAA STHLNO GINIVINOD NOLYWIOINI 3HL
TYILNAQHNDD
‘NOILYOrddY 410 404
$30IA30 AL34YS 31¥14d0dddY 1Y 3AMTONI ION
AYW ONIMYAQ SHL1ONA0N SHLAO NOLLYMddY
HOVI HIIM ST8VA S30IA30 ALISYS 804 033N 3L

T ALD - 1108 dOLS IONYNIINIYW
INON - 3AVAAOIHD

LAD-IAYA AT TINGSRHY STINLYH ALHYS
INGSIINNIH  ¥ITIOUINOD
UMM STINSNH  :SYOSSI08
I8 STINHEIH 4N 30100

INON LS
13HTl 350H $ITI04NOD

154 001 - 0/ JANSSIHA MY
WAWININ .2/ 1 NI Q334 4y
INON BATYA TYNEINI
X091004 :INNOW ¥3TI0¥INOD
1¥03d 1004 $3TI04INOD
$810009 ALDVAYD

QY¥YANYLS - SNOILYOHIOAdS

v ALD -.8/G
F10H ONIINNOW TYNFINI
Q3JOHDINY 39 LSNW WILSAS

SNOILISOd 3OVIOLS / ,
O

~
1109 dO1S JIONVNIINIYW ZZWE‘P

¢ ALO
T66£001 :N/d
Sdvd $SOdD

681°0F i 906'L¥
f 005°8e
i [ i
1HOIFH Q3343IMO1 . [ 00 — [+ H]
GZLF0GT h (osey ) 9
f e
IHOI3H Q3SIVY
13AVAL GCL'+05£'8¢
SC+00S¥C
7 L] \
jile o o o |
mNm.u‘
TIAVILAW 9191
dNTIN4 YV3AN . 1G79Z “SNOILISOd OML 00008
¥66/001 ‘N/d
¢ ALD - ONIZ - Q3LV1d 63AVaD
1108 dOLS FONVYNIINIVN TYNIILINI m m
¥ ALD-.9L/S @
F10H ONIINNOW
TYNCILJO - INOCAOO1
TYNCILDO - JOLYINDIA/H3LTH
] 009°8¢
NOILYOOTNI 41V
NIN1FY DNIFS - NMOA/dN
TOdINOD 1IN
SNOILONALSNI ONILYIFdO
oy [ o]
SOVIA

4 1iYd

herkules

Page 11 of 15



SI0C | 4L1C210C 9

SOVIA

AY WNTOHIA e

BT o S ININCIN 100 IO
samjieyx

SHISsogs= -

f |
E _@ i %Y 0009 gees =

oo0ze 00508 058 ®

0008

"SY3dV dILYDIANI HL NI SINIOd dN HDId IIYAOWWO IOV
Ol QIAOW I NVD SADO19 A39dNd NV SdVE SSOIO

0SLvL H_ [} —H_

R

SRR
RN W SRR
NN NN

|

L €457C1 Tmno.mmL 04£8 ﬁ

SOVIA 4

VLAO5 DRAWINGS

Page 12 of 15

herkules




SCHEMATIC

. . “INAMYIND 38 AYW ONY Q3LI9IHOYd
S0 ms 80 BIOTIET/E 3 | g\ oo GANDIETDREH 10
SOVIA 10 e | NSO AL HLINOHLI D0 ¥ 5
4O 8¢ NINCILONCOREEE Y NOLIYA0A00
SILYWIHOS SOVIA RE NTANOR STITHSTH A0 AL3A0NS 1105 L
0S000F KX S 1 ASY 1310 ONY TYIINAAINOD HLO §I
R o [ERINE + BOOWEROT | mnosgr | ONMYAOSHINO GINYINOD NOLYHON 3HL
sajmpeyx Qe TYINAQING)
m I LR @ _zow_g_;m%ozg -
I J0IAI0 AL3YS ALVI¥O8ddY TIV J0MONI LON
o : = B, | A NN 002 SHLAONOLYOTUAY
HOV3 MO S38¥ SOINIC Y6 0! G834

L£€81 :N/d
4¥1€1-¢/1 319N0A0 INFWA1IM OV dIV

NOILYDO1
NIV

¥§LN/d
LdNT/1 D0 D5 £50d §d 1004 IATVA

¥E0Z1 ‘N/d
YA GEX LN F/E X T/1 ASSY 331

SOVIA

Page 13 of 15

herkules



MOUNTING HOLE LOCATIONS

SHO¥ g

611¢910¢

19

) PLOZ/ST/8 3y

SOYIA ok MS 14
dIV 4T I1DIHIA 50 o # TNV
gl v S
AN e THEGHICWIGINN o WODWAOEE | 007
e arT

el B 521
A | 0100 HHO I
" ] - SONEI0L

“TTHMYING 38 AYW ONY Q318HOYd
SINOLLYIOAH0 INIWAINDI STINNH 40
NOISSI3d NILLM 3HL INOHLIM J10HM ¥ S
40 1384 NINOILONQOd34 ANV 'NOILYJOdH 0D
ININAING3 STINNYH 40 A¥3d0d 1108 JHL
§1 11" AQYL314dO¥d ONY TYILNITHNOD HLOS §
ONMYYQ SHLNO QINIVINOD NOILYWHOIN! HL

YINQIND

“NOILYONddY 4104 404
STOINIQ AL3FYSLYI440¥ddY 11¥ 30MON LON
AYIW ONIMYSQ SHL'1IN003d SIHL 40 NOILYI1ddY
HOY3 HUIM S3EVA S3OIA30 AL3HYS 404 GHINFHL

1v13d SITOH ONIINNOW

MIIA WOLLOY

7 ALD -8/
FT0H ONIINNOW TYNIIINI
J3JOHONY 39 ISNW WILSAS

T [

00005 0SZ'vy _
€18°0e et
ge9c—
I 0058

V-v NOILD3S

N

SLEY

MAIATIV1Ad Ld

000°€S

005°ey

SOVIA 4

Page 14 of 15

herkules



LIFT NOTES

G406 g

“TAMYINN 38 AYW ONY GILIEHONd

81129102 NGILYA0A0D INSHINDS STNAEEH 40

wor PLOT/STI8

NOISSING3d NALUM JHLINOHLIM FTOHM ¥ 8
30 13¥d NI NOIDNAOdd3d ANY NOILYIOI00
ININAIND3 STINYEH 40 AL¥3dOdd 3105 3HL
§11°AJVIAId0dd ONY TYIINIQINOD HLOG §I

SOVIA O v MS g
IV 141 310HIA o #319N

STSIOURYMA e TGNV OITIV o (4100 AYNADOR )]

samyeyx

050007 X0
y ONIMYAA SIHLNO QINIVINOD NOLLYWHOANI 3HL
7 EED)

el B A U e T
B | cosionn | SOMOENSIHOLN VOO 0N
o oML O SHLONGIV TN

HOY3 HIM S38YA S3DIA30 AL3AVS 804 Q33N 3HL

W3LSAS 1411
JHL 0L H¥ND20 TIIM IDYIWYA HO HOOTd IHL O1 GFHOHINY ATIINDIS 38 LSNIW WILSAS 91
"W3LSAS
DNIANIDSIA/ONNIOTHILNI ALIHYS V HLIM A3ddINDI LONSI LANSIHL - g
"1H9I3H A343IMOT IHL OL A1AIdYYH dOHA OL WALSAS
JHL ISNVYD TIM SOVYE HIY JHL WOHL HIY 40 SSOTNIAANS ¥ NOILdO SIHL
1NOHLIM "34NSSIYd 3507 ATINIAANS SVE HIY IHL ATNOHS INIDSIA AITIOYLINOD
MO1S V JAFIHDY OL dISN SIWILSAS ONIANIDSIA/ONMDOTHILNI ALIHYS @
‘NOILdI4DSIA WILSAS ONIANIDSIA/ONDDOTHILINIALIAVS 'Sl
‘IOVIAVA NI LTINS TTIM INJLX3 TN LV 1417 3HL 40 NOILYZIINSSIUd HIA0 - '+l

"SANNOd §19 ATILYWIXOUddY S LHOIIM dILYWILSI
*S31DAD 0L 40 WAWINIW HO4 YO AILYH HLIMONILSILITDAD e
NV1d ONILSAL
"(ALD ¥) ,8/S SITOH ONILNNCI "4O0T4 FHL OL INNOW TTIM SL4I1
L - ALD IATVWA 431134 3NS5 IHd
- ALD 1709 dO1S IDNYNILNIYIN TYNYILNI
'SIUNLYIS ALIAVS
"LINN
IHL NO YHOM 4O SNOILDISNI ANV NIDIF OL DIY QYIHHIAOQ ISN ANV
QVO13HL JIAOW3IY 1SN ‘T - ALD G3IAINOYd 34V SdOLS IDNVYNIINIVI
"A0I43d YNOH T1 V YIA0 SFHONI T ATILYWIXOUdDY
14140 TIM 1417 '379¥IWY3d S OvE HIY STINYYIH
14190 OVE HIY
INTVA LSNYHX3I
INTYA T4
SINTYA
"14M3HL 0L IOVIWYA
3SNYD T1IM LHOI3H Q3SIvY IHL AIHOVIY SYH 1411 IHL IONO
34NSSIHd 440-dOd OL IATYA 431134 FNSSIHd ONINYL A1QILYIdIY
"NOILISOd dN T1N4 3HL 01 YO ONISIVY NIHM
34NSS3Hd 440-d0d OL NIWVL 39 LON L1SNW ANV TIAVYHL 40 .SLE L€
01 (32Y1d NI GIAT13IM SdOLS) AILDIYLSIH ATLNINVINGIA SI L1411
'SAY01dILNGIMLSIA AINIAT IAVH 1SN L4
05/ 4¥3IA/SITOAD
—0s Yy3aA / SHIIM
AVA/SIDAD
M3IM/ SAVA
14IHS / S4NOH
AYQ/SL4IHS
I1DAD ALNA
"AYVA NYD 5a33dS ‘JH043HIHL STATVA HO4 T19ISNOSTY HIWOLSND
('X0OuddY) ANOD3S 0€-07 NMOQ a33ds
('XO4dd¥) ANOD3S 0€-0C dn a3ads
SIHONI 0§42 INTJWIAOW 141140 INNOWY
'033dS IDAD
WILSAS 14174055125 AILYHIdO-HIV T11404d MO
3dAL WILSAS 1411

d3anoNI
d3anoNI

— 00 n W
=

4!
Ll

T

l

‘S3LON

SOVIA 4y

herkules

Page 15 of 15



